



检测报告

Test Report



中国认可
国际互认
检测
TESTING
CNAS L2346

2016192519Z

报告编号(Report No.):

W1726/H180724-0021 (复测)

第2页/共2页

样品名称 Name of Sample	铬铁矿砂	收样日期 Received Date	2018/07/24
委托单位 Applicant		实验环境条件 Lab Environment	25°C, 60%RH
样品描述 Shape of Sample	粒状、亮黑色	样品数量 Quantity of Sample	粉状
检测项目 Testing Category	化学成分分析	报告日期 Reported Date	1袋
检测标准 Test Standard	QB/T1967.5-2017,GB/T1347-2008		2018/08/01

检测结果 (Results of Inspection)

序号	成分名称	含量(%)
1	三氧化二铬 Cr ₂ O ₃	46.11
2	三氧化二铝 Al ₂ O ₃	14.99
3	二氧化硅 SiO ₂	0.49

以下空白。

声明: 1.检测结果仅对来样负责, 样品保留至报出结果后 15 天。The results in this report apply to the samples only.
2.检测报告盖章有效, 报告部分复印无效。The Report is valid with the inspection organization stamp.
3.若对检测结果有异议, 请于收到结果之日起 15 天内向本公司提出。Telling us in 15 days since you receive the report when you has any question with the test results.



授权签字人:
Authorized Signatory: 林珊

审核人:
Approval: [Signature]

单位盖章:
Stamp: [Red Stamp]

表格号: JL/R/01



TEST REPORT

Items	Cr2O3	SiO2	FeO	Al2O3	MgO
	46.04%	0.89%	26.2%	15.5 %	9.8%

Other for reference:

CaO	0.30 %
P	0.003 %
S	0.003 %
Cr/Fe	1.6 : 1
LOI	≤0.5%
Water	≤0.2%
Dust	< 0.5%

PSD (Particle Size Distribution)

mesh	+30mesh	+40mesh	+50mesh	+70mesh	-70mesh	AFS
%	6.6%	17.6%	37.6%	33.8%	4.4%	41.62

Zhengzhou Haixu Abrasives CO.,LTD
2024/4/12
河南四成研磨科技有限公司
HENAN SICHENG ABRASIVES TECH CO., LTD

